
• 

• 
TELETYPE 
PRINTING TELEGRAPH SYSTEMS 

Copyright 1946 by Teletype Corporation 

PARTS 

MULTIPLE REPERFORATOR SET 
CONSISTING OF 

(I} REPERFORATOR BASE (MRPEB I 8 I) 
(WITH GEARS & PINIONS- FOR 75 W.P.M.) 

(4) REPERFORATOR UNITS (MRPE I B) 
(WITH GEARS·- FOR 75 W.P.M.) 

{2) MOTOR UNITS (MUll} 
{ 110 V., 60 CYCLE SYNCHRONOUS) 

(I} COVER (C180) 

CORPORATION 
SUBSIDIARY OF 

Westem Electric Company 
C H I C A G 0, U. S. A.. 

BULLETIN No. I 130 

ISSUE I 

APRIL, 1946 

Printed in U.S. A. 



Teletype Corporation 
Chicago, Illinois, U.s.A. 

APPARATUS NOT USED BY 
BEll SYSTEM 

CHANGES AND ADDITIONS 
TO BULlETIN NO. 1130B, ISSUE 1 

PARTS -MULTIPLE REPERFORATOR SET 

825EE 
Issue 1 

April, 1954 

~ Page 6 Main Shaft Assembly 

·\....._-. 

The 114316 spring (approximately 1/2" length and 19/3211 inside 
diameter) has been replaced by a 6993 spring which has an over-all length or 
approximately 3/4 or an inch with an inside diameter or 25/32 or an inch. 

* * * 

Printed in u.s.A. 



I 
(B-11)0) 

ALPHABETICAL INDEX 

DJ:SCRIPTIOR PAGJ: RO. 

Ban (Asaea.) - - - - - -. - - - ....... - - - l 

BaH Chf.DD8i -

Base 'rame (Ass ... ) - - - • 

Base Plate - Reperforator - - - - -

Block - ConD!Iotion 

Block - Terainal -

Cl80 Co.er - - - - - - - -

Cables - - - -

Cable (An•~) - - - -

Cam Sleeft (Assem.) 

2,) 

2 

6 

3,6 

2 

- - 11 

.. - It 

It 

6 

Chad Chutes - - - -

Clutch Lever·--

- - - - 5,7 
6 

Cod" Punch Block (AsseJI!.) - - - -

Code Punch Bracket (Asaea.) 

Condenaer - - - -

Connection Blocks 

C"Ord (Al!se.) - Shielded 

Countershaft - - - - - - - - - - -

Cover (Assem.)-------------

:root - Ketal -

Gear - Countershatt p .. - -

Qear - Kain Shaft - - - - - - - -

Key-···-----

Lamp - -

Lamp and SWitch Bracket (Assaa.) 

Levers - "T" - - - - ... - - - - - - - ... ·-

Levers - Transfer - - - - - - - - - - -

Levers - Vertical Stop - - - - - - -

Line Jack Cont~ct Spring (Assam.) 

Lock Bail Parts • - - - - - - - -

Lord Mounting - Cup Type 

5 

8 

2 

3,6 

It 

2 

11 

l 

2 

6 

J 

) 

) 

9 

8 

8 

) 

5 

l 

DJ:SCRIPTI(l'J PAGJ: RO. 

Magnet Coil- Selector ----- -·---- 9 

M•in Casting - Repertorator - - - 5,6 

Kain Shaft (Assam.) - - - - - - - - - - - - 6 

Main Shatt Bracket (Assam.) ------- - 6 

Motor Support - - - - - - - - - -

Motor - Synchronous -

Motor Unit (Assaa.) 

KU3l Motor Unit - - - - -

Kame Plates - -

Ruaerical Index - - - - - -

Pinion - Motor 

~ 

Plugs - Cord and Cable - - - - - - -

Prepunch Unit (Assam.) - --- -

Punch Bail - - - - - - - - - - -

Punch :ringers - - - - - - - - - - - -

Punch . Lever -

Punch Unk 

2 

10 

10 

10 

1 

12· 

2 

4 

7 
8 

8 

5,6 

5 

9 

9 

Ransa Scale (Assam.} 

Selector Unit (Assam.) 

Strap - GfOUild - - ... -

SWitches - Toggle 

S7nchronous Motor 

- - -- 1,2,3,10 

1,3 

"T" Levers - - - - - - -

Tape ·container (Assam.) - With Tape-out 
Contacts--------·-

Tape-Out Contacts (Assaa.) 

Te:mainal Block 

Toggle Swi t.ch - - -

Tra~ter Bearing 

Transfer Levers -

10 

9 

4 

4 

2 

1,3 

6 

8 

Vertical Stop Lavers - - - - - - - - - - - 8 

•• 

• 

• 
~ 



" 

e • 

-+--------..j/1/S!IJ IJASE- WITH I»AWI!$ 
(IJI.ACK 14'1AIKU) . 

IDn. 7tJtiGI.E 8W1Trll IJIACKET 
M.U «NW 1------. 
eJgJ UXK lfiA$1/E/1 

e 

'IOZ6 SCI/EW 
1-1~ II lz/9/ 1.«11' WA$HEII 

zooz WASH£// 

rioZ940 $71lAP-.J"I.OAIG 
{WITH TEI/MlNAI.$) 

..t:.._--'----114671 lOCATING STUD {II/SED} 
11/489 I.OCATIAIG STl/D (.J IIS£D) 1-------. 
Z!IZO I.OCV WAS.HE/1 . 
USS A/liT 

11/SSZ 1.0111) NOUAITIAIG- CI.IP TYPE 
11ll1 «JIEIIII 
H4J9 I.DCV WA$119 
$4$8 WASHEJI 

r4~& SCIIEW-COIIE/1 aACII'STOP 
'!Ill NVT 

KJS44ll A/AMI ptA~ {AtHJTfJtl twl 
106449 AMittE llf.IITE (ll!lf7TDII oF,) e 
li7~G SCIUW 
~-II A/1/T 

106~ ir:NNLE $WI7f:~$EM.) 
?:5JII~~~~.=~-III~.rEJ(., t---------T---ft-lUJ ( ) 

c 

gglJ17 ~T-METALl -----------~~5iiif=~~~-~:;=::=:=~==.::r~====~~==~==~~~~~:5~~J II% I SCIIEW . 1-
ftfig 1.«11' Wll:t.HE/1 

BASE (ASSEM.) -BLACK WRINKLE 
SEE ~'ME 2 FOR BASE FRAIE(ASSEMJ 

PI\RT CW MRPEBIBI 

m 
.!.I 
;I 
g. 

i 

..... 



r--------------------,II/S6~ ~~-~~A~ 

IIIS60 COI/IJTEi',HAFr'-'----------~ 17.. _ __ llf()n1~ SI/PPOIIT 
I '8401 SC~EW 

1.0Cit'WA$HE~ 

.JCilEW 
1.(/Cit' WA6HIIi> 

I I I \ I I I I b I ~:~" =::A$#1~ 101 \ \ \ Pl/ M I 

11/Sft.r 6AII-S!DE(IIOTH EAII»~ 

111$90 

1/IS-18 
3$98 
%191. 
7DOt 

113807 GEAil-•lr. 
'7-181 ~1.18 

~:f ~:~A.JHEil}~~~~'~-+-+--------~-----------J 
6%440 $C/II!kl \......, 
Z/91 I.QCit' WA$NIIlj~ 

I. AMP i_ 6111/rcH UAC'It'IT {ASSEM.JL---J 
'(~1 PA.I! .$) 

IllS'-' 8AII-,.IIONT'-----------------------------...J 

L------1· __ . CONAIIC7'JON SPIIWG 
/OM sc:IMW 

BASE FRAME(ASSEM.) -TOP VIEW 
SEE PAGE I FOR BASE(ASSEMl 

PART OF MRPEBIBI 

I.Ot:lt' WA!IHI/l 

Til~ CIJN7{41A!Upu:Mt.t) 
PAlM~) 

~-- • • • 

"iD 
I I =1\) 

ell I g 



-3-
(B-It30) 

,--------11?!1 $C"R~W 

'-------+-- IIZ~77 COA/A/£C17DAI I!II.IJCK 

$446 !SOfl~W 
Zl!ll l.OCft' WASH~// 

PARTIAL BOTTOM VIEW OF BASE CHANNEL 
SHOWING CONNECTION BLOCKS 

PART OF MRPE8181 

111Sa5LA~ae~A~7·------------------------------~ 

lrZ-.#8 i.AMP .fCIC.t'"~~r----------------------------J 

LAMP 8t SWITCH BRACKET(ASSEM.) 
PART OF MRPEBIBI 

0 

$CREW 
I.OCk' WA:SHU 

SCJ/1EW 
r-----------------------------~.V!II L~.t'"~~//1 

INISHING -IIAk'EL/17! 
7_,!18 CLAMP Pl..fn!: -----------------------, 

Ill~, ~--------------~--------------~~ 
r-- --c i r----vm------~ 

IIA~CHA~~El.------------------------+1 I ~·----------------------~-----4~1:.r~ ;~:~SHEll 
I I u 

LINE JACK CONTACT SPRING .(ASSEM.) 
PART OF MRPEBIBI 



lj 

11 

!I 
l1 
it 
li 
!I 
,j 
II 
II 
!i 
[I 

1: 
li 
il 
It 
II 
II 
il 
I· 
II 
II 
II 
il 

I 

I 

!: 

l/117S '1'APE-ot/T CtwrACT(A$MM.) 

-4-
(B-1130) 

\\ I 
~~ I 

,, I ,, \ 

,, ' / ,, '... . ... ,, ..... __ _ ,, ,, ,, 
II 

-----------11/S"'S TAPE-IlEEI. -1</11101) 

,,..---ilal-~r';.:-.:. ::to"'l::>JIJ 

AII«//J71~ Pl/471! ,. 3C'IIEW 

·~ 
.;:::·-· I.OCI( WASHER 

3Pil!IJG P03T 
Alvr 
$PIIlA/I; 

MOi.IA/71AIG &OC'K 
SCilEW 
t.OCI( Wii$NEil 

SCREW ~ LOCK WA$NEil 

IJIJ'TNEA/0$ 

IJI.O<:J(-WITN 1108T 
SCREW 
If/A SHEll 
A/liT 

Q/¥B4TI/J(J UVEil 
KllEW 
L«k' WA3Hell 

.__--------111534 TAPE CONTAINER (ASSEM.)-WITH TAPE-ouT CONTACTS----------l 
(EXCLUDES PARTS MARK@) 

II.J606 CAIJLE-LIAIE 
I 06(), CAIJL~-POWEll (/Ait;E )! 
/14UI CII&E- POIIIIll~LL) I 

WJJ.·It416 ---~ 

PART OF MRPE8t81 

114123 CABLE (ASSEM.) 
(INCL.UDES 114126 PLUG (27 PRONG) a; 82474 TERMINALS) 

. PART OF MRPE8t8t , 

~~ 
~ 

95052 CORD (ASSEM~SHIELDED 
(INCLUDES HOM PLUG(4 PRONG) a; 82474 TERMINALS) 

PART Of' MRP£8181 

•• 
•• 

9:i 

,, 
i 

I 
I 



r 

VEilrTCAL S7'DP UV~I---------""""" 
(41~ 1¥1~") 

7"706 SPINAIG 
'TZZ~3 SPINAIS PDsr·l----------... 

1103# I.OCATIA/G PUrE 
(1"011 ~ NA./C'H CASrTAIG 

-5-
(B-1130) 

,-----------~ ~~ 

1/DUZ SCIMW 
Z/.1 I.OC'K WA$N~Ill------~~~~~d~~~~ 
700Z WASH~Il J 

..,~, $WA,r·---------~~~~~ 
~. ~~1--------~----J 
~3~ WA~~/1----------~-~-~ 

~g" Nur·-------------+-~-~ 

'--------11/11!12 PUAIC'H UNK 

"----i------------IIIS7.S UACJaT 

t-----------11146J MAlA/ CASTING 

MAIN CASTING -RIGHT SIDE VIEW 
SHOWING PUNCH LINK 8r LOCK BAIL PARTS 

PART OF MRPEI B 

8U6 ~!leW 
::~ ~~~:ASH~II't-------------------~ 

//U4J7 C'OIM PIIAICH M()Cit' 
(ASS~M.) 

~0-4!1 sc~ew---------------------~ 

4J745 ~/Ill 
Zl!ll 1.«¥ WA$11~111----------+I ~ 

I 
I 
I 
I 
I 

~+---------110330 sc~~~~~ 

'---+!----------/OZ%10 CODE PIIAICHI3{s) 

~-~----------1119G" $NIMS 

I 
I 
I 
I 
I 
I 
I 1/DMS t:NAD CHt.fTE-J.OW~·-------11f-:---lefo 
I .,_ ______ 111463 MAlA/ CA3TJA/6 
I I L __ J 

MAIN CASTING-FRONT VIEW 
SHOWING CODE PUNCH 8LDCK 8r CHAD CHUTES 

PART OF MRPEIB 



:1· 

~
' ' i-: 
·I 

!I! ,, 

li 
'li 
j: 

:li· 
II 

ii 
il 
II ,, 
lj 

II 
.ll 
lj 

,]j 

!I/ 
::! 

lii 
111 

'II :il 
il· :II :I 
t'l 
:1, 

tlf 
:J, 
I;[ 
li,. 
![ 
f!l 

'ii :1: 

111 

ijl 

!.f 

fl' .:I 
li· 
'I' 
:.'!' ,, 
:jl 
·j, 

'II I• 

'ii 
li 
. I 

i'! 
I!· 
i 
i! 
il 
!I 
I; 
Iii 
'I· ,,, 
,j. 
'!' 

~~~~CUP 
~ at WIC'k'-FELTI---------.. 
n.l!l'? NUT 

111448 SHAFT·-------------... 

-6-
(B-1130) 

~·sa~w 
I I.I)CJ(' W~l 

•z ~~" 

11144~ SEAIJIUG -,--------..fli'J:;j~ji 
M-6 SP/1/AIG 

~------~----1 '17041 SI'K'ING POST 

II /441 $C/JEW 1------~;:t$i.;la., !!JOX! 11/ASNEI&'-FEI.TI --------------, 
------,---rl ,-Jr----1114118 MAlA/ CA3TIIIG 

11141110 l.A7t"H I.E/IE1&'•----11,~b~ ... 

.JI/466 Pt/AICH I.EVI!Jl----' 

I//4!1Z PI.IIJCH 1./A/K I 

IllS~'? SCREW! . I 
.N-4 AIVT ) 

111447 61./$HIAIG -------J 
u-.1 tJUr·--------J 
'?nJS ~WI I .J!I!I4 AltiT , I 

( -----1 I I I 
1 I L_.J 

I I I ~11410 ~~w 
I I I iZA' t«K WASNIFI 
I I .1488 WA:IHIFI&' 

I I 
I I 
I I 
I 
I 
I 
I 
I 

,----111~7.1 ~$£ PU71! 

MAIN CASTING-LEFT SIDE VIEW 
SHOWING PUNCH LEVER, TRANSFER BEARING It BASE PLATE 

PART OF MRPEIB 

~, $CI<W ~ r· ~~ a/91 t«k' WA311EI · Zl!ll I.DCJ(' WAsHEI 

111474 PI.ATI! •.. ,.N, .. ,..,. . . I "~ ~•cu Jlff4ii .m~n ~M~ '* • -.~ .. · -.. (WITH COlD) 

70!11 /A/$1./lATOil ~51! Pt.ATI! 

1/.I#S.J IETA/AIIAIG OI$C-------. 

1/.JUZ. WASHEII 

1/.Jgsz WASH£11- .I¥LT-

II/S05 ~ 

. /1/S{M Cl.liTCH-~IVEiJL --..___ k:¥W 
I/ISD3 ~I.EEVE }'" ~'-

=,.s ~~~11-."'l"Jl-----........ 

~-S ~U III!AiliAIG 
~(1~11 

'?04!17 All/7---------

MAIN SHAFT (ASSEM.) 
PART OF MRPEIB 

CONNECTING BLOCK (ASSEM.) 
PART OF MRPEIB 

r----11/6"6 cAM ~EEVE (A:JUMJ 
r----7ZSI4 3MII•Iti 

---'TZSIS 11/VT 

--ne-#4 IUU MAIIIAIG 

'11#(17 MAIN 31/Jrn' IJ/IACKET 
•' ' 1 (IIIlTH 7HJa MAcJt'ETS 

i i 7 Ull 6CI!EWS AAID 
%1!11 I.OCJf' WASHERS 

·scRew 
I.OCK WAfiHE/1 

MAIN SHAFT BRACKET (ASSEM) 
PART OF MRPEIB 

•• ~· 

• 



• 

II"IID4 ~II.- lJPPER---------.. 

IO.MI IICIIEW 
· 'lfll 'LOC4' WASHER 
8~30 WASH£11 

8Z4tiiJ St:/I£W 
~I l.OCit' WA$H~II 
101'#14 E'CC£1JT/IIC 

10/g(}Z ~II. -I.OWER'------' 

~SH IJVT 
Zl'll LOCit' .WASHE/11---------' 
700Z WASHER 

11407 $CII£1!1 ----------------' 

-7-

(B-1130) 

REAR VIEW 

102~ SCQI!W 
..... ~--------'!· Zl_,l I.{)Ck' WASHI!R 

101/1!19 ECCEAIT.tliC 

'-------ID/881i PIIEPIJNCH UACKET 

ti74S SCIIEW 
'-----'-------j:i.''"#i9 LOCk' WA3H£11 

'---------itOU8 CHAO TLIIIE 

NIJI/g(} FEED /lOLl. llllllclt'ET'-------"'\ ~--------------------~IIJ7 ~~~~~G 

Mfl8 AIVT 
IJLIT 

:i.'lg I LDCK WASHE/l 

.3597 AllJT'----'---------' 
8S4'1 kREW 

lltlliltl FEEIJ M- 1.~1'4111----o.-------' 
.1S-Ztl 3PIWA/tl '--------------~~~~ !v~~~SH£11 

TOP VIEW 

PREPUNCH UNIT(ASSEM.) 
PART OF MRPE18 

IZZ ... fl1 I!CCEIJTiliC 



II[ 
;[: 
·t 

II .[ 

il ~I 
11 

:11 

Jt 
II 

Ill jl 
II 
'I 
I 
I 

!I 
il 
!i 
Ill I' 

rl'!l' 
'I' 

'II I! 
1.1 

j I 
II 
ill 
'il 

ill ,,I 

!II 
Iii 
It! 
It 

!11 

'il 
ill 
:tl 
i I 
,I' 

ii' 

i! 
!I 
'I 
1:' li I 
:I ll! 

i! 
:i' 

II Li 

IOZ6 $t:IUW 
"'' L.OC/t' -SH#.~ 
qeo SCREW--------------------------~-; 

H838 PIVOT Pi.ATI!--------------""'\ 

:;:
2 :!-~:w) 40TH EA/0~ • 

I/IS31 TAPE GUIDE 
80444 $C/1EW 
Z/.1 i.OCit' WASHER 
7110Z WA-'HEil 

~!IS IJ£T.!A/T UIIE/l (Wt7N ROUER, 

::::t; ::.::;,:"'~"- 1---------,. 

!U~t;S .St:/1EW 
· .J~40 L.Oclt' WA.3HE.Ill------... 

.U.!J9 AIV7 

IOZti SCIIEW 
21g1 i.OCII! WASHE./2 
~ WASHU 
IIJt!MS aPAt;Eil(I4/NiliOI!JI!J) 

-8-
(B-1130) 

~IS.t.1 POS1' 
'S!I8 AIV7 

,ztg/ lOCk' IVASNII 
7002 WASN~J;I 
11/.SZF SPACER 

VERTICAl .mJP U/(fllS 
//ISIS :s- FIIOAIT 

r------i/114111 ,_ 4 
· IIIS/3 ,_ .1 

11/.SIZ % 
1115/1- till -llEAil 

,-----!llf24 .sEPAilAT02 

TfAAISFER l.elllRS 
11/SJO Jl;i- 1'0P 
11/SZ!J 1114 
IIISZ8 ".J 
1/ISZT"% 
IIISZ6 t1 I - IOrTtJ/11 

111518 ECCEJ/TiliCSTUO 
704~7 /./L./7 

' 111519 GVtO£ 
101•\ :;;» I854J SCReW 

!191 l.tJCII WASHER 

___ p -~74517 SCREW 
(~ !3598 .411.17 

7r2G3 SPIIIAIG POST'------" 
t / 7 j ' "t 111509 COIJE PUA/CN 8RAC~£T 

7 T ,, 1 :W: :w 'foJ8.J2 SHAF7 10/HB 

.1.!-lt!JS Sc:t1EW 
lz.J·Z,44 WA$11ERI--------' 
.JS!J8 AIV7 

/Oifl90 OETEAIT LEVEll Pl.AT~----------_J 

7U~ SC/IEIV- THIS ~/Je 
~746 SC/lEW-IJTH~R SIDE 

.... 

ei!U i.OCII WASH£111 •~r,'l( «HUIS 
7DD2 IVASH£/l ,._ 

1019'7 PUA./01 A/1M-------------' 

RIGHT SIDE VIEW 

no~· PV~HilET//ACT~-----------------------------~~ 

70J~ CDU.Ail 
'----------172555 SCREW-S£7 

11/Sifi SPACER f.o45") 
111517 $PACER {.14S") 

74705 SP,RIA/($ 
'---------1101!1!14 SP.Rtl/6 POST 

~---------.1/ISZZ F£~0 PAWl. S~SSOil 

11/SIO PUNCH .F/IJtiEil$ ---------.,.-----------. lJ....-- IO~U NTAIAIIAIG BIACK'ET 

1/fiZ SCII£W 
~0 L.OCit' WASJIEil 
10/!J!JJ CIJIIMP PI.Are 

I 11/SZO 1.£11~11 

_,--------11/SZI SHAFT 

"'W/4 SPIIIAI. I .... I "" u 'II JqiR• ~::~ :r;; WASHtlt'}l:~ 
I ~ i ~-· ~ l. IDntiti ~Ill~ 1'017 i r.0/.9810 PliJICH 8AII. 674fi SC.Il£W 

- I 1 2191 I.OCit' WASH£1 

FRONT VIEW 

CODE PUNCH BRACKET(ASSE~) 
(CODE PUNCH BLOCK REMOVED-SEE PAGE 5) 

PART OF MRPE1B' 

• 
-., 

11 

ft 



• 
• 

-.g-
(8-1130) 

IIJ.JQ XREW 
1073 THUMB 5CREW ,---------------;.34432 WASHER 

1~97CLA~~:~~~~A!~A~72:===============;~~~~~~~~~~~~~~;;;;~==~~~~~78597~~W 7859{, WA5H£1<' 
.15,8 NUT. 
34-5{, NUT 

3w40LOCKWA~~~~~R~~==========~~~~~if~~~~~~~~i6~:-1 7197{, STOP i.£~17 P/.AT£ 
7607 COllAR 
691;.6 ECC£NTI11C .STOP 
7603 SPRIN6 

6909 5TDP PAWL---------../ 

80774 BELL CRANK 
6801 PILOT SCREW 
3{,40 LOCK.WASHEii' 

"-------- 90088 TRIP LATr:H. 

'---------1~~o1~~r~~~~ 
~799 5CREW-----------/ '------------- 7w02 SPRING 

L--------------90760 RANGE SCALE(ASSEM.)-------------' 
PART OF MRPEIB 

IIJ!I~ 5eUcTOR MOUAITIAlt; PLATE (WITH POSTS)----. 

8Z440 SCREW 
'Z/91 LOCK WA$HERI------------. 
747ZZ WA5HI!R 

905/Z ~ACKET--------------. 

90514 SCREW-I!CCEA/~ICJ 
Z/9/ /.OCk' WASHER 1-----------. 
~598 AJ/.IT 

90515 XREW"'l TOP 
5475 AJ/.IT I 
90514 scRelfll 8 oTroltf 
547S AJ/.IT J 

80444 5C'IJ£W 
Z/91 lOCK WASHER 

97292 LIAIK----------, 

~sto ARMATURE /.EVER-----"" 

ti>74(1, SCREW 
2191 LOCK WASHERt-------.,. 
7002 WASHI!R 

t081/ SCRI!IN 
21!1/ LOCK WASHEill-------. 
?4722 WASHE.V 

92273 MAGNET CO.VE-----..£~ 

82440 SCIUW ~--;__---t~~r)~y~ fZ/91 LOCk' H/ASHE.V 
'74722 WASHE/1 

360~ Nvr~---------------4~~-

902~5 SC'I2EW--------4;l.J' 

10043 ARMATUR~ 8RACKET-----' 

!M51S X'REIII 
6-175 A/liT 
!#0514 XI!EW 
ZG~' /.OCK WA!JHE/1. 

4708 ~P/211./G ---------------' 

,.990 3C'.VEW~------------------------------' 
34-1 AIUT 

90508 ISPIIIAI<i ARM-------------___} 

85.19 SC.R£111 
Z/91 LOCK WASH£11~------------------' 
7002 WASH£11 

SELECTOR UNIT (ASSEM) 
PART OF MRPE1B 

r------r.05Z4 SCREW 
.4599 AIVT 

r-----90517 SP/1/Ait$ 

,.----!10510 SPIIIA/(i 

f}(JS/fi SELECro.tl AI/M 
WJS/8 LOCI:'tiJG WE~ 

r ---t97317 C/.AMPIAJG PLAT'£ 
fiOS/9 $CI/I!W 
90791 LOCit' WASHER 
7107.3 WASH£// 

r----6685 SEI.I!C~ !JWOIIO 

5EPAI/A1lJAI PLATE 

78110~ S£/.ECTO/l PO!JT 
~I ISPACEI! 

~---12191 LOCI( WA$H41! 
3598 IJ/.IT 

7439'!1 SCREW 
2191 /.OCK WASHER 

111480 •r• LEV~Il"S -TOP 
11147!1"7" UV£R"4 
11/478"7" UV~Il11-' 
11/477 "T" LEVEll~ 
111476 "7" U V41l*I·Nr 

8S.J~ SCReW 
2191 LOCK WASNL'II· 
7002 WASHeR 

8157 ~UCTDR LEVL'Il (ll) . 
8158 SE_UC'Tf)/; LEY~R(I.) 

'------fJIIZO SPI/IAIG 
'--------7fi/4 $111/IJJ(j 

781103 SL'LI!CTOJI PoST 
'---------IZ/91 LOCK IIIA$H4/l 

M98 /JUT 



~ -~~~"'-=~,..~· -·~--=-~:.:.._....,_.,._,,._.;,.._....,._..,.,~.,.-"'-.., . .,;.r..o.=~=,.;.,_,<··-
,----··-~~.=~-~~ ·c··~ . .. -----·- ··---·-·--·- -~~=------··_·-=====·==~==·~~==========~========~ 

'83' ~7Dil(AS5EM.}(WI7H 8£ARINGS AND .3WirrH) 

.4'1()7 IAI$1.1i.ATO/l---------------------­
IIH41J Ul./~ NOlDE/l(WITH 8/li.I:JH}-------------, 
82fJ4~ &PRI~--------------------------------, 

.
~~S'19 UI/$H HOI.DER . 

• 4DS ~I./5HIA/(J . 
'406 WA5HEil-5/IIIIAIG 

• f41J7 COTTE/1 PIA/ · 

fJZII<II SWITCH COMMUTATDR---------""" 

I8Z84$ WASHER I \ \ \ \ \ \ [_/LJ 
.8C»S8 ~LL NAill~ ( . , \ \ \ \ \ \ \ 7\~Atn 

ION~ WASHER------------~~~ 

1010• WASHEil-FEt.T-----------..J-,. 

807$4 Dlt.E/1--------------+-

~
4114 FAN 

7fl $ClEW 
fll LOCK w,.,.~J«J 

HJZ'174 IJOt.T I ll ·~ 
8ti71J SCIIEW I , ....___. ~ 

760U $CIIEW I I ....___. I !(' =::J I 

IIZ8$0 END SHIELD 
(WIT"H 107S4 ., 

ln4JI G/IOMMET•/lQ~A£11 -----------------------------../ 

78JOI SCilEW-ADJI.ISTIM~-
J4-4 A/1./T t--------._ 
21#6' l.DCJt' WASHER 

-- --~- ------=·-

r--------------------401S8 8At.t. 86f{'IAI~ 

r---------------------.UIZ WA5HEI 

r-----------IIOrfl• EAID AtAY SPIING 

WA$HEil-CI/PfliED 
WASHER-FELT 

JICIEW 
LDCK WA$HEI 

-Sl'E PA~e 2 
(PIM/0/.11$ Alt:J'T' F~SIIl'D 

rl * 1 '~", --------t WITH ezzttJ MorotJ otJ 
/11/DTOR 11/JIT.} 

~---~-----------107~~t.EI1 

NQT 

lAID $N14LD 
(WITH 607.N ~Uil) 

74S~7 SCilEW 
,- ~~44!1 i.DCK' WA$HEil 

~846 WASNEil 

~81/ -'CIUW 
, ~Z/!11 I.OCJt' WASHE/l 

7002 WASHl'll 
~ . '1. h I ~ 

1/Jtt!J MOTOR PLATe "· ;:: j! **#'f(F****t ** •• 4:f'io••L ~----------~ TERMINAL /Ji.OCI(' 
IA!St.ll.ATOR 

82283 SYNCHRONOUS MOTOR, 1/40 KP.,110 v., 60 CYCLE A.C. (G.E.MODEL 5SH25ABI1B)-EXCLUDES PARTS MARKED® 

MU31 MOTOR UNIT, INCLUDES ALL PARTS SHOWN ON THIS PAGE , 

',~' ~ 
~ 

,. 

m­
.!.1 
c;iO 
o' -

,.. . ..:A 



-~~~~~~~~==============-------=========~==~~~~====;:~~ 
f -

I 
f. 

• 
---~OTH (.1/!/l. 

II 
/1, 

ISJit; PAD-I.ID (I'~~T) 
r•IZ PAD ~ETAI~~-1.10 

Pl'~~LFI'T.iRI!AI/11/SHT 

~. 
~ 
I 

18 ST~IP 1 r SCIIEw 
I.OCk' w,4SNEI/ 

liZ• 
liZ• 

I PAD·NMUFT(FEJ.T) " 

liZ. 
1/U/4 

4 PAD .IMTAIIU.II·IIEAII UI'T 

r RIID•.IIEA/1 .1/IGHT(FE~:kr. 
5 PAD..t47AIAIEII•I/6f.ll.l/. 

"' 

f!F.~ 
--ll!J.TN e6fel. 

II. 
II~ 

4 PAD-EAID(FEI.T) . 
r Jl'JIID NrAIAIE.II•EA/0 
- ~, / 

v 
II 
/ONJ 
7()4. 
48 

/1. 

/1. 

r& Pt.J./AIGE/1 
U NAIIIA/t; 
'7 A/UT ~ 
~ J.DCK WASNEII 

r7 IXTEA/T 3P.IIIAIG 

JJ t.AMP CAP-NO 

I 
I 
I 

I 
I 
I 
I 

vi 
I I 
I ~ 
J 

.., 

• 

T 
I 
I 

---
~ I 

I 1/ 
' 

~ I , 
,/ ~ 

\ l/ 
v 

< 

ll 
\\ 
l_ \'\ 0100 l I 

I 

' ~ 

~ ... .. f{j 
I I I I 
L. • .l - b:J • • 

0180 COVER (ASSEM~-BLACK WRINKLE· 
FRONT VIEW-WITH LEFT LID OPEN 

~ t:' 

7t;544 ""$HIAIG 

1047 SCREW 
Z/9/ I.OCk' WA!IHE~ 

96 AIUT 

IIIS86 L.ID IJACJI57lJP-OUT£11 

/12t;71, SCI/EW- STOP 

IIIS84 1.10 /JACJISTOP-IIJIJE/1 

74011 SCREw 
7E.644 IJUSNIAIG 
Z/91 1.0Cit'WA5NEII 
698 NUT 

'tv 
~ 

..!. I --<~~T 
-- 0 -

= ~ 

\J 

~ LJ • 



-12-
(B-llJO) 

lWJlEIUCAL INDEX 

Cl80 Cover (Assem,) - Black 7091 Insulator,6 80444 Scr81f (6-40 x l/4),8,9 olrinkle,ll 7094 Connection Spring,2,3 805.58 .Ehd Shield (with 80754 M-207 Coil - 92 Ohms, 9 7095 Plete,3 Oiler),lO JAUJl J.:otor Unit ,10 7096 Bushing - .Bakelite,3 80754 Oiler,lO W-6104 Nut (.164-32 Hex.),lO 7398 Clamp Plete,3 80775 Range Scale (with Bell 

f:' 
33.:.185 Screw (6-40 x 5/8),8 ' 7399 Stiffener ,3 

Crank llounting), 9 33-228 Screw (2-56 x 3/8),7 7481 Hub,2 80626 Bracket,3 34-1 llut (l/4-32 Hex:, ),6,9 7602 Spring,2,9 80627 Lamp - 120V ,3 34-4 Nut (10-32 Hex.),5,6,7,8,10 7603 Spring,8,9 81774 V/asher,2 34-11 Nut (2-56 Hex.),l,? 7607 Coller,9 82283 SJnchronous J.!otor, l/40 H.P., 34-56 Nut (4-40 Hex, ),9 7614 Spring,8,9 
. UOV., 60 Cycle A.C.,lO 35-8 Spring,6 7615 Spring,6 8Z392 Shim,? 35-24 Spring,? 7998 Connection Spring,.) 82440 Sor81f (6-40 x 7/l6),2,7,9 54-3 Shim,8 8157 Selector Lever (R), 9 82474 Tel'lllinal,2,3,4 103-27 //asher,? 8158 Selector Lever (L),9 82574 Ineuletor,4 122-48 Lamp Socket,3 8330 Washer,? 82839 Rotor (Aesem.) 122-697 Eccentric, 7 8539 Screw (6-40 x l/2),7,9 

(with ~· and Switch),lO 122-700 Detent Lever (With Rolle;), 7 8543 Screw (6-40 x l/4),1,4,5,8,11 82840 Rotor (Assem, ,10 

f\ 
123-244 'llasher,8,9 8669 Screw (6-40 Shoulder),4 82841 Switch Commutator,lO 700-59 Screw (2-56 x l/8),5 8884 Tel'lllinal Block,lO 82843 Spring,lO 1026 Screw (6-40 x 3/8),1~5,7,8 8896 Shima,5 82845 if&sher,10 1030 Screw ( 6-40 Shoulder , 9 33038 Spring,5 82848 aru.h Holder (with Brush),lO 1038 Screw (6-40 x 9/32),2,7 34432 l'lasher,5,6,9 82850 .Ehd Shield l with 80754 Oiler), 1047 Screw (6-40 Shoulder),ll 41732 Clamp Plete,4 10 1050 Screw (6-40 x 7/32),4 41733 Insulator,4 840Z3 Spring,? 1073 Screw ( 6-40 Thumb)~ 9 41814 Bushing - Bakelite,4 84579 Washer,l i ll2l Screw (10-32 x 3/8 ,1,2 49056 Scr81f (10-32 x 7/8),6 85471 SCrew (10-32 x 1•),2 l[. 1160 Screw (6-40 x 5/16),5,8 49313 Spring,? 86079 Washer - Felt,6 II 1162 Scr"" (4-40 x l/4)~8· 55088 Spring,4 86433 Screw (3/16 x 40 Set),2 

I• 
ii 1169 Screw (6-40 X 7/16 1 2 70497 Uut (5/16-32 Hex. ),6,8,11 86713 Scr81f (4-48 x 5/16),10 'I 1172 Sorew (2-56 x 5/16), 7 70838 Bracket,6 86720 Spring Post,4 I 1176 Screw (6-40 x 3/16),3,5,7 71073 Washer,7,9 86919 Locking Plete, 7 
It 1179 Screw (6-40 x 5/8)~3,5,10 71697 Clamping Plate,9 86920 star Wheel, 7 I! 1187 Scr"" (10-32 x l/4 ,1,10 71976 Stop Lever Plate,9 87636 Screw (2-56· x 3/16) ,1 
II 1226 Screw (6-40 X 3/4) 13 72263 Spring Post,5 18 87993 Screw (6-40 x 5/32),4 2191 Lock Washer,l thmr. 11 72466 Bell l3esring. 6 88879 Brush Holder Support 2201 Nut (5/16-32 X 7/16 ,2 72468 Spring,? . (Ass em.) ,10 2291 Contact Spring,) 72508 Sorew (6-40 x 3/4),8 89405 Bushing,lO 2449 Lock Washer,lO 72514 Spring,6 . 89406 Washer - Spring,lO 2480 Spring Poet,6 72515 Nut (5/16-32 Hex. ),6 89407 Cotter Pin,lO 2539 Nut (3/8-32 Hex. ),1 72517 Nut (5/16-32 Left Hex. Keyed),6 89896 Oil Cup,6 2669 Lock Washer,l,2,3,4,6,8,10 72521 Oil Wick - Felt,6 89897 Nut (10-32 Hex. ) ,6 2760 Spring,? 72522 Oil -Wick - Felt 6 90024 Retainer,9 2846 ifasher,lO 12555 Screw (6-40 set),5,8. 90043 Armature Bracket,9 2920 Lock Washer,l,2 72563 Washer - Felt,6 90069 Detent Post, 9 2924 Contact Spring,) 72579 Washer,2,6 90088 Trip Latch,9 . 3438 1Vasher,l,3,6 72644 Ball Bearing, 6 9026~ Hound stator (with Base) ,10 3595 Nut (l/4-32 Hex.),7,8 73Z35 Scr81f (6-40 x 7/8),6 90265 Screw ( 6-40 Special), 9 3597 Nut ( 5/32-40 Hex. ) 17 73481 Tape Tensi9n Lever,? 90361 Washer - Felt,6 3598 Nut (6-40 Hex. ),1,2,3,4.5,6, 74011 Screw (6-40 Shoulder),ll 90505 Locking Lever,9 7,8l9,11 74399 ·Screw (6-40 Pilot),9 90507 Top Plete,9 3599 Nut 4-40 Hex.},2,4,7,8,9 74517 Screw (6-40 x l/2),8 90508 Spring Arm,9 3606 Nut ( 6-40 Hex. ) , 9 74554 Spring Post. 7 90509 Detent,9 3640 Lock Washer,2,7,8,9 74567 Sorew (l/4-20 x 33/64),10 90510 Spring,9 3864 Spring,8 74705 Spring,5,8 90511 Screw (6-40 X 13/16),9 4293 Insuletor,3 74722 i/asher,9 90512 Bracket,9 4708 Spring,9 74805 Sor81f (10-32 x 3/4),4 90513 Screw (6-40 Eccantric),9 :I 4809 Oil i'/ick - Felt ,6 74952 Scr~ (4-40 x 5/8),4 90514 Screw (3/16-40 Pivot),9 

'I 
4814 Lock Washer,ll 74991 InsUI.ator,lO 90515 Sorew (3/16-40 P:l.vot),9 5446 Screw (6-40 x 9/16),1,2,6 76099 ~lasher,4 90516 Selector Arm,9 I 5475 Nut (3/16-40 Hex. ) , 9 76167 Screw (4-40 x 3/16),7 90517 Spring,9 

It I 5793 Spacer,6 76484 Fan,lO 90518 Locking Wedge,9 ' 'I 6685 Selector Sword,9 76544 Bushing,ll 90519 Screw (2-56 X 5/32),9 6689 Separator Plete,9 77051 Spring Post ,6 90520 Armature Lever,9 i 6745 Screw (10-32 x l/2) ,6, 7,8 78025 Scr81f (4-4$ x 3/16) ,10 90524 Screw l4-40 X 17/32},9 'I 6746 Screw (6-40 x 5/16),2,3,5,6, 78163 Selector Post, 9 90760 Range Soale (Aaaem.),9 

II 
7,8,9,10 78164 Selector Post,9 90774· Bell Crank,9 6799 Screw ( 6-40 Shoulder), 9 78301 Screw (lQ-32 x 5/8),2,10 90791 Lock \Yasher,7,9 6801 Sor8lf (4-40 Pilot),9 78596 Washer,9 , · 91120 SJn'in8,9 6807 Screw ~ 6-40 Set) ,3 7 78597 Screw (10-32 Shoulder),9 91683 Nut (15/32-32 Hexo~,1,3 

,, 
Scr81f lQ-32 x)/8),1,2,3,6,10 

il 
6810 80299 .Ehd Ple;r Spring,lO 91684 Nut (15/32-32 ~)1 6811 Sorew (6-40 x 5/8),6,9 80309 Washer - Felt,10 '11744 Screw (6-40 x 13/ ,2 6909 stop Pawl,9 80310 Washer - .Felt,lO '11746 Tel'lllinal mock 6966 Eccentric stop, 9 80311 Washer - CUpped,lO ( 26 Tel'lllinal) 12 

ft 
111 6990 Screw (l/4-32 Pilot),6,9 80312 IVaaher,lO 91904 Washer,6 :il 7001 Spacer,9 80313 1/asher,lO 92273 l!agnet; Core, 9 :I 7002 \'/asher,l,2,3 ,4,5, 7 ,a, 9 80334 Tel'lllinal,4 93075 Nut (15/32-32 Ring),) I! ?em Trip Plunger, 9 80342 Screw ( 6-40 x ZJ/ 64), 5 94009 Toggle Switch (Assem. ) :!I 7036 Coller,5,8 803.58 Bell Bearing,lO Includes 91683 Nut-Hex. , 

I and 93075 Nut-Ring,3 

I 

!I 
~ 



-13-
(B-ll30) 

NUI.IERICAL INDEX 

~ Screw (6-40 x l/2),3~6 110467 Code Punch Block (Assem, ) , 5 lll545 Tape ~eel - Wood,4 
94669 Screw (4-40 Shoulder ,8 110682 Feed Roll,? lll547 Screw (lD-32 Shoulder},5,6 
94'm Inaulator,lO 110686 Ball Bearing, 2 lll548 Guard,2 

4..,r 95052 Cord (Assem. } - Shielded 110688 Chad Tube,? lll549 Base Channel,2 

1 
Includes 95064 Plug (4 Proll&} 110690 Punch Block and Die Plate lll550 Key,) 
and 82474 Terminala,4 (Fitted Together),5 lll553 Block,) 

95064 Plug (4 Proll8),4 110691 Br&cket,5 lll558 Bearing Bracket, 2 
95639 Shatt,5 110696 Chad Chute - Upper,5 lll560 Countershatt,2 
96212-BK Wire Strap (4• Loll&) ,2,3 110844 Feed Pawl Lever,? lll561 Mot, or Support, 2 
96507 Tape Follower ,4 110845 Spacer,? lll562 Bar - Side,2 
96509 Roller,4 111471 Gage,? lll563 Bar - Front,2 
96837 Bearing,? 111473 Base Plate, 6 lll564 Bar- Rear,2 

c96838 Pivot Pl.ate,8 111474 Pl.ate,6 lll565 Lamp Bracket,) 
97292 Link,9 111476 "T• Lever #1,9 lll566 Block,2 
97317 ramping Plate, 9 111477 •T• Lever #2,9 lll567 Post-Hex. ,2 
99817 oot - Jletal,l 111478 "T" Lever #3,9 ll:l.568 Latch Cam,6 
l00476 Spring Post. 5 111479 •T• Lever #4,9 lll572 Connecting Block (with Cord) ,6 

c.;. 100551 Screw (6-40 X 3/4),6 l.l.l480 "T" Lever #5,9 lll573 Bracket,5 
100646 Condenser - lliF. ,2 lll48l Screw (lD-32 Shoulder),6 lll515 Tape- Out Contact (Assem,),4 
100858 Screw (4-40 x l/2) ,2 111483 !.lain Casting. 5 lll578 Gear 301',6 
liJJK/7 Guide and Die Plates (Fitted lll484 Bearing,6 lll579 Gear ~T,2 

Together), 7 lll485 Punch Lever,5,6 lll582 Spacer,2 
101879 Tape Guide Spring,? lll486 LatCh Lever,6 ll1584 Lid Backstop - Inner ,11 
101886 Prepunch Bracket, 7 111487 Bushing,6 ll1585 Lid Backstop - Outer,ll 
101890 Feed Roll Bracket,? lll488 Shatt,6 ll1586 PlUll&er ,11 
101894 Tape ,Guide, 7 lll489 Lock Bail,5 ll1587 Ile!;ent Spring,ll 
101898 Stud,? 1114912 Punch Link,5,6 lll588 Cover Locating Bracket,l 
101899 Eccentric, 7 111493 Retractor Plate,5 lll589 Locating Stud,l 
101900 Feed Pawl, 7, 111496 l!a1n Shatt (With llub},6 lll590 Handle,2 
101901 Stud,? ll1501 Drive Link, 6 lll591 Lamp Cap - Red,ll 
101902 Bail - Lower, 7 lll502 Cam,6 lll592 . Lord Mounting - Cup '1'7pe,l 
101903 Stud,? lll503 Sleeve,6 lll593 Base -With Drawers (Black 
101901. Bail - Upper, 7 ll15at. Clutch - Driven,6 Wrinkle},l 
101905 Bracket,? lll505 Clutch - Driving. 6 ll1594 Pad- Ehd (Felt},ll 
101906 Feed Hole Punch, 7 lll506 Cam Sleeve (Assem, ),6 ll1595 Pad Retainer - Ehd,ll 
101914 Eccentric,? lll507 Main Shaft Bracket (with ll1596 Pad -Lid (Felt),ll 
101970 Stud,8 70838 Brackets,. 68ll l11964 Shims,5 
101986 Punch Bai1,8 screws and 2191 Lock W&aher),6 ll26l2 Pad Retainer - Lid,ll 
101989 Punch Bail Elct.enaion,8 lll509 Code Punch Br&cket,8 . ll26l3 J>ad- Rear Lett (Felt),ri 
101990 Detent Lever Pl.ate,8 lll510 Punch fill8ers ,8 112614 Pad Retainer - Rear Lett,ll 
101992 Screw (l/4-32 Pilot),8 lll511 Vertical Stop Lever #1,8 ll2615 Pad- Rear Right (Felt),ll 
101993 Clamp Plate ,8 lll5l2 Vertical Stop Lever #2,8 112616 Pad Retainer - Rear Right,ll 
101994 Spring Poet ,8 lll513 Vertical Stop Lever #3,8 ll26l8 Strip,ll 
101995 Detent Lever (With Roller) ,8 lll514 Vertical Stop Lever t/4,8 112671 Screw (8-40 x l/8),11 
101996 Feed Pawl,8 lll5l5 Vertical Stop Lever #5,8 112677 ·Connection Block,) 
~01997 Punch Arm,8 lll5l6 Spacer ( •<ll+5") ,8 112698 Connection Block,) 
102209 Feed Roll (with Ratchet and lll517 Spacer (.145"),8 ll3214 Unit Pad - Front,2 

Feed Wheel),5 lll5l8 Eccentric Stud,8 ll3215 Bearing Pad,2 
102210 Code Punches,5 lll5l9 Guide,8 ll3216 llotor Pad,lO 
10~9 Stripper Plate,? lll520 Lever,8 ll3217 Unit Pad - Rear,2 
1~29 Contact Spring,4 lll521 Shaf't.,8 ll3219 llotor Pl.ate,lO 
1~30 Contaat Spring,4 . lll522 Feed Pawl Suppressor,8 ll3229 Toggle Switch Bracket,l 
10?:174 Bolt (8-3f> X 4-3/8},10 lll5~ ~t,8 ll3478 Cable Cl.amp,2 
102940 Strap - 3" Lor18 (with ll1524 Separator,8 ll3806 Pinion - 8T ,2 

Terminals),l lll525 Spacer,8 ll3807 Gear- 21T,2 
102964 Retaining Bracket,8 lll526 Transfer Lever #1,8 113808 Cable - Line,4 
102965 Spacer,8 lll527 Transfer Lever #2,8 113809 Cable - Power (Large} ,4 
10;2966 Spring Poet,8 lll528 Transfer Lever #),8 113952 Washer - Felt,6 
10.3431 Gl'CIIIIlet - Rubber ,10 lll529 Transfer Lever t/4,8. 113953 Retaining D1sc,6 

• 103832 "Shatt,8 ll1530 Transfer Lever #5,8 ll3954 Cam Sleeve Disc,6 
J.054I..ti Jlame Plate (liotor On) l ll1531 Tape Qu1de,8 113955 Driving Disc,6 
105449 Name Plate (Jlotor Ott) ,1 lll534 Tape Container (Ass em.) ,2,4 ll3956 Selector l!ountill& Plate 
105635 Toggle Switch (Auem. ) lll535 Tape Container l'lnel. (With Poets),9 

Includes 91683 Nut-Hex., (Black Sem1-Gloss},4 113958 Clutch Lever,6 
and 91684 Nut-Ring,l lll536 Uauntill8 Block,4 ll4l23 Cable (Assem. ) 

105940 St1tfener,4 ll1537 Separator,4 Includes 114126 Plug ( 27 Prong) 
106245 Resistor - 5000 Ohms, 9 lll540 stop,4 and 82474 Term1nals,4 
109822 ~·11 ll154l Jlounting Plate,4 ll4l26 Plug ( 27 Prong} ,4 
ll0330 S 2-56 Shoulder),5 lll542 Block- With Poet,4 114316 Spring,6 
now.. Locating Pl.ate,5 ll1543 Operating Lever,4 114670 Strap - 2-l/2" Lq (With 
110366 Punch Retractors,8 lll544 Tape Tension Sprill8 Terminals) ,10 

I 110375 Support (with Spacer),5 (with 96509 Roller),4 114671 Locating St.ud,l t_. 114681 Cable - Power (Snall.) ,4 

·I' 
. 

ftJ{,CfV; ' t-fl-tQ. (Tl,J t{.f r , ,~ 
' (. 

• ~ ,j;.. ""v...._, .•• ~-f • 
&,M. ' 

' ,( 


